


1.FRAME & MISCELLANEOUS COVER COMPONENTS

LU-1508/LU-1508H

,
:




o BLERCE o
1.FRAME & MISCELLANEOUS COVER COMPONENTS

ESCRIETION . =i

1 21331558 FACE PLATE ASM. ...
2 SSANAABSEP . SCREW 11/64-40 L =12
3 TA-1250406-R0 RUBBER PLUG D=12.51=4
4 213-31400 TOP COVER A
2 SSALINBIESE SCREW.11/64-40.1 =8
8 213-55904 ARM THREAD GUIDE
...SCREW3M6-321=95 . .. . ...
WINDOW PLATE A ASM
9 228-T7609 DUST COVER
10 SSA110815-SP. ... SOREW 11/64-40 | =8
11 213-31202 SETSCREW.
A2 .2 213-31806 WINDOW PLATE B
13 213-32002 WINDOW PLATE PACKING B
14 $5-4110815-SP SCREW.11/64-40.1=8
15 TA-1250504-R0 RUBBER PLUG B .
.16 213-37300 SIDE COVER
17, $§S-4110815-SP SCREW.11/64-40.1=8
A8 .....i21331608 . BALANCECOVER
19 $S-7150910-TP SCREW15/64-28 1.=9 B i
20 01 213-55805 THREAD.GUIDE. 1
21 55-5090610-SP SCREW9/64-40 L.=6 i : e e
2 B1128.051.000 . FRAME THREAD GUIDE, UPPER 1.
23 S5-2000710-TP SCREW.9/64-40 1.=7.2 2
24 + 121408584 ... i THREADGUIDE ASM I —— Aot
25 .t 1214.08505 _THREAD GUIDE PLATE . e e N
26 179-12106 NEEDLE THREAD PRESSER PLATE )
27 o B1132-524000 : THREAD PRESSER PLATE SPRING iy ) Akl
28 S0-03805518L ... HINGE SCREW D= 3.80 H= 5.5 )
29 55-2000710-TP SCREW 9/64-40 | =7.2 1
a0 NS-6110420-8P NUT 11/64-40, 1
3| B1114-232-000. FRAME THREAD.EYELET. LPPER. - e RE o R et e
2 £3138:512-000 TAKE-AIRSPRING ADUUSTING PLATE ..o I S s i
33 SS-7090520-TP : SCREW 9/64-40 L= 4.5 = .. et e
i34 B1111:563-000 . BED.SLIDE SPRING. i
i3 . 'SSA0515-8P . SCREW11/64-40 =5
i B1109-563-000 i THRQATPLATE . oo o smssnsisni e b A sobecosseos et P O
$8-2110920-TP SCREW 11/64-401=8.5
213-49600 SLIDING PLATE {LEFT)
213-49709 SLIDING PLATE (RIGHT)
TA-1050504-R0. RUBBER PLUG
CM-3002001-01 SAFETY LABEL, 1(SMALL)..........
CM-3002001-A1 SAFETY.LABEL..3 (SMALL) S
CM-3002000-B1 LABEL(16)
| CM-3002000-01 ATTENTION SEAL
100-04109 GROUNDMARK
213-32200 QIL SHIELD (LEFTY
.1 226-02601 ; e BED SCREW STUD

01..FOR LU-1508 / 02...FOR JAPAN / 03..EXCEPT JAPAN /



I u K l LU-1508/LU-1508H
2.UPPER SHAFT,LOWER SHAFT DRIVING & BALANCE COMPONENTS




LU-1508/LU-1508H

arts No.

213.33000

LUPPER SHAFT FRONT METAL

2.UPPER SHAFT.LOWER SHAFT DRIVING & BALANCE COMPONENTS

DESCRIPTION

SS-8660810-TP. .

A
B1905-563-000 THREAD. TAKE-LP LEVER ASM, 1
B1905-241-H00 THREAD TAKE-UP LEVER .
B19086:051:000 TAKE-LR.LEVER.PIN 1
B1907-051-000 TAKE-UP LEVER THRUST PIN 1
$5-8150822-TP SCREW 15/64-28 =8 7 -
213:39106 NEEDLE. BAR GRANK ROD 1
C0-3030000-00 OIL WICK 045
GQ-2020000-00 Ol WICK D03,
B1210-051-000 NEEDLE. BAR.CRANK PIN 1
CQ-5050000-00 OlL WICK
SVEIEDOE . i LCOUNTER WEIGHT (A) (36MM),
39:8150822:TF. e AL 1428 L =R
SM-8080812-TP SCREW MBXB
213:39802. ... MPPER EEED. CAM. (3,5)

213-33109

SCREW.1/4-40.L=8
UPPER SHAFT INNER METAL

1

CQ-2020000-00 QUL WICK. Ny w,ﬂ 015
213-36557, S N iy
213:36508 EGGENTRIC CAM A LA
S$S-8660810-TP .. .. SCREW.1/4-401=8 L
213-52505 TRIANGULAR CAM e ssssomsssossonssasases s s oeeeeee e eess e s

§S-6661110-8P SCREW1/4-40 1211

226-04300 TIMING BELT.

B1203-512-000 BUSHING., REAR N

107-04808

UPPER SHAFT BEARING HOOK

SM-BOB0B02-TP

*01

213-34008

FELYWHEEL

55-8150822-TF SCREW.15/64-28.L=8
213:-33505 LOWER.SPROCKET.
B1214-019-000 SPROCKET RING

B1.305-055-000-A

SAEETY.GLUTCH.SPRING

B1307-055-000

SAEETY.CLUTCH HOOK

B1308-055:-000 L SAFETY. CLUTCH COUNTER-HOOK
B1309-055-000. COUNTER-HOOK SPRING -
B1310-055-000 SAEETY.CLUTCH SMALL LINK
105-03605 SAFETY.BASE

B1314-055-000 SAEETY. CLUTCH SMALL LINK PIN

88-6661110-8P

SCREW1/4-401.=11

41 SD-0640322.TP HINGE. SCREW D= 8,35 H 3.2 oo
A2 ...50-0640322-TP HINGE SCREW.D= 6.35.H=3.2

43 $5-8090540-SP SCREWS/64-40 |.=5

44 B1312-663.000-A . SAEETY.GLUTCHPUSH BUTTON

45 | RE-0500000-K0 E-RING

48 | B1639-051-000 SPRING

A7 B1313-055-000 SAFETY CLUTCH KNOR SILEEVE

48 ! 2313-33703, SAFETY.CLUTCH DISC.

S58-8150710-TP

SCREW15/64-28 1.=7

22601850 e W THRUST GOLLAR ASM,. B
226-11602 THRUST COLLAR. B ia
$8-8661030-8P SCREW1/4-401510 .
$B-1200002-00 BEARING 20X42
8§-7120760-SP. SCREW3/16-28 1= 7.0 2

213:53008

HORIZONTAIL FEED CAM COVER

01..FOR LU-1508 / 02...FOR LU-1508H [

§5S-7110710-SP. SCREW11/64-40 =7
B b ] i SAUNTE R WEIGHT (8, (AMM) ot
02....213:32903.... FLYWHEEL
01 213:33408 BALANCER
LA = L 10— o BGREV5/64-28. 215
B, 22604904 UPPER SPROCKET




u Kl LU-1508/LU-1508H
3.NEEDLE BAR ROCKING COMPONENTS




d"K. LU-1508/LU-1508H
3.NEEDLE BAR ROCKING COMPONENTS

Parts N

DESCRIPTION

420-563-00 NEEDI FRAME i o
S R 213:39403 HINGE STUD bl
B L BABBRE12:00CA . HOOK SHAET WASHER, G 1
4. . £Q-2020000-00 Q1L WICK 005
5 S5-8151150:TP, SGREW.15/64:28 1 =10.5, Lo
[ TA-0370601-MQ PLUG D=3,9%4 | =6 i
T ..B1401-053-000 NEEDLE BAR 1
8 B1411:053-000 NEEDLE BAR CONNEGTION 0
9 S§-7090910:8P ... . SCREW 9/64-40 |= 1
10 B1412-051-000 FELT. 1
11 103-08609, THREAD.GUARD, 1
$S-7080510:TP SCREW 1/8-44 1.=4.5 A
MC-3720016-00 NEEDLE.SY3355.160 . Sl
B1467-563-000 UPPER EEED BAR.GUIDE 1
SS10910TP i SCREW. 11/64-40 1= 8.5 i p S
213-38702 ROCKING BASE GUIDE 1o
SST110830:8P .o SCREW.11/64-40 L= 7.5 2
213:38603.......cc .. ROCKING BASE GUIRE.(B) e
$8:6091022-TP SCREW. 2
213:38801 ROCKING. ERQNT. ARM 1
SM-8080802-TP SCREW R
213-38900 ROCKING SHAFT. 1
B1414-232-000 SOUARE BLOCK. A
B1410:771-000 STUD 1
213-39304 ROCKING SHAET FRONT.METAL. 1
213:392085 ROCKING SHAFT REAR METAL. 1
213-39056 ROCKING REAR ARM ASM. = Y
21339007, ROCKING. REAR ARM ),
SS:6162440:5P oo . SCREW. 15/54-28 1.223.5 )
.1.213-47406 ROCKING REAR ARM FELT (1.
EA-9500801-00 GABLE.BAND k2
01 MC-0190R16-00 NEEDLE AB0BMIBN. ... s e ) i
...i228-14900 L= 1

01...FOR LU-1508H /




.-l u K l LU-1508/LU-1508H
. 4.PRESSURE ADJUSTING & UPPER FEED MECHANISM COMPONENTS

286

25

Y
2
s
w
(«(«««j««((((((@_@fﬂ@ \
| ‘
~J

24

50

X

{o



=S BECE

LU-1508/LU-1508H
4.PRESSURE ADJUSTING & UPPER FEED MECHANISM COMPONENTS

DESCRIPTION

=l

01...OPTIONAL PARTS / 02..OPTIONAL PARTS(FOR THICK THREAD) /

2 213-40500 { UPPER FEED. FRONT.ARM
3 $55-8660612-TP. SCREW 1/4-40 1.=6
4 213-41904 FRONT METAL,
5 213:-78302 EEED.ROCK SHAET. METAL
B, MAIN SHAET. THRUST, GOLLAR ASM _— - S—
- T 229-04106 .. MAIN SHAET THRLIST COLLAR
8 SS-8660610-TF, SCREW1/4-40 .26
o A S8A507I0:8P ... SCREW15/64.28 157
10 TA-0750404-R0 PLUG.R=7.5].23.5
11 228-14900 EELT,
12 213-39908 UPPER FEERLINK. ...
1213:47109 FELTY.
EA-9200800-00 GLIR.CV-T0S,
B3016:141:-H00 HINGE SCREW. B
SD-0640701-SP, HINGE SCREW.D=6.35 H=7,
B1414-555-000 SLIDE.BLOCK
. WP-0501046-5C WASHER 5 X 13.X.1
213-40807 TRIANGULAR LEVER. ... oot e .
$£5-7110510-SP SCREW1/64-40.1.25 1
B1414-555-000 SLIDE BLOCK o [
105-09701 FELT. 1
B1465-053:000..........or e AL KING BAR, DRIVING. LINK 1
B1466-563-000 WALKING. BAR 1
B1467-053-0A0 MALKING BAR ABM. i e e oo a [
B1468-053-000 WALKING BAR SPRING 1
SS-6151780-SP. ... .. .+ BCREW. 15/64-28 |.=17.0 A
213-41300 \PPER FEEL GUIRE PLATE % e
135-14310 ROLLER 2 ..
88-6151920.SP SCREW 15/64-28 [ =19.0 2.
213:40104 UPPER FEER.ROD. e
01456-055-800 HINGE SCREW ! £ e
P1455:-055-800 CONNECTING STHD -
A, WP 0482086-SD WASHER 4.8X11.5%2 4
; : N5-6110530-SP NUT 11/64-40 L
213-40203 WPPER FEED.REAR ARM
SM-9062250-5C SCREW.M6.1.=22
228-14909 FELT,
213:41052 PRESSER BAR HOLDER ASM..
21341003 PRESSER.BAR HOLDER
88:7110910-TP
213-40906 S
B1511:555:000. S
B1502-246-000 PRESSER SPRING i S iy :
$0-0800481-SP. HINGE SCREW D= 8H= 4.9 . "
213-41151 THREAD.RELEASE HOLDING PILATE - S -
B1462:053-000 . ..............THREAD RELEASE SPRING 1
| 213-43504 PRESSER.LIETERL.EVER 1
110-06509 LINK SHAFET, — 1.
$5:6090910-TP L SCREW9/64-40 1.=9 "
B1470-241-H00 WALKING FQOT.
B1471-241-H00 SCREW. =l
213:50004 UPPER FEED.EQQOT selisats
B1525:241-HAQ, PRESSER.FQOT ASM, Lo
455 B1525:241-H00 ... PRESSER.FOQT, ) E
56 103-37905 EINGER.GUARD, .
57 01, ... B1510-141-H00 PRESSER.SPRING - L D
58 | . B1501-241-HO0 PRESSER BAR PR 1



’ w K . LU-1508/LU-1508H
gl 5.FEED MECHANISM COMPONENTS




wlBBBCE (i cowonens

Parts No. DESCRIPTION

"EER BASE 1A
2 213-36003 FEED.BASE i Eeh )
3 B1604-051- FEED.BAR SLIDE.FORK . )
A §8-9151440-CP SCREW.15/64-28 | =14 AN
5 WP-0621016-80) WASHER.B.2X13%1 I S 1 )}
6 SM-B050502-TP SCREW M5 L=5 (1
7 B1604-012-000-A FEED BAR SHAFT 1
8 RE-0500711-KP. SNAB.RING.S . . 1,
9 C0-2020000-00 Ol WICK 014
10 213-64104 FEEN.ROCKER 1
11 SSTAIAA0ER...osrmmmnmb H RN 164240 | =14 2
A2 226-09408 FEED ROCK SHAFT 1.
13 213:78302 EEEN.ROCK SHAET METAL 2
14 S§-8151150-TP, SCREW.15/64-28.1.210.5 1
15 226-09309 FEED ROCKER SHAFT CRANK 1
16 §8-6121610.TP SCREW.3(16:281.215.5 1
17 229-04155 MAIN.SHAET. THRUST.COLLAR. ASM, 2
18, 27904106 MAIN SHAFT THRUST COLLAR M :
19 S$5-8660610-TP. SCREW1/4-40,1.26 2y
| 102-05201 NEERLE BAR.FRAME.ROR sl
SD-0900701-TP HINGE SCREW D= 9H= 7 i
. NS-B80320-SP. NUTO/32-28 2
213-37506, EEED. ARJUSTING BASE
213-37704 BASE.COVER
§8-7110910-TP
213-37407
213-37803 FEED ADJUSTING BASE SUPPORT
SS:8150822.TP oo SCREWLIDIEA: 28, 28
213:38306 FELT.SUEPQRT.
$S-7090610-5P SCREWS/64-40 L =6
213-37902 ECCENTRIG.PIN
$8-7090910-TP SCREW.9(64-40.1.=.8.5
213:37308 FEED ARJUSTING.ROD,
SD-0800402-TP. HINGE SCREW.D= 8H= 4
213-37605 SPRING
213.38009 . SPRING HOOK -
§5-6111610-SP . SCREW 11(64-40 =16
3l 21337209 . FEED ADJUSTING A
.39, 02....213:38108 FEED.ARJUSTING B
SM-6061802-TP, SCREW.ME L=18
213-36805 FEED.DIAL A
213-36904 FEED.DIAL.B.
SSBI2IBB05P SCREW.316:28.1=18
110.00808 EEED REGULATOR SCREW
RO-0922702:00 ... RUBBER RING, 2
110:52701 = I
229-12109 FEEN.REGULATOR. PIN.SPRING.
213-36656 EEED LINK ASM, et s
213-36607 FEED.LINK
B1418-7681-000 CONNECTING FORKED LINK PIN
GQ-2020000-00 QL WICK
SM-8050612-TP SCREW M5X6
213-36706 FEED ROD A
21338207 EEER.LINK PIN
SN-1000801-SH HINGE. SCREW.D=10.H=8 S R
L213-52703 FEED TRIANGULAR CAM PIN . -
100-83202 REAR GRANK, "
213-52604 FEED TRIANGULAR GAM ROD s
55:8160822-TR SCREW 15/64-28 1.=8 i)
213:36300.. . BACKWARD FEED LEVER SHAET. L
213-36409 e BACKWARD FEED LEVER SHAFT.B L T
GSA201010-8H. et THRUST COLLAR ASM, D=12 W=10 1
63 GS:1201011-8H THRUST.COLLAR D=12. W=10 (1)
64 i, 5S:8660610-TP. ... 1 SCREW1/4-401=6 SO SN ) I
.88 1 RE-0900000-K0 E-RING 9 it
661 01 226.10508 REVERSE FEER.CONTROL.LEVER 1
L8701 SS56120930-TP SCREW 3/16-28 =0 2
BB 02 !213-37001 BACKWARD.FEED,LEVER B, 1
B9 02 213.37100 BACKWARD.EEED. PRESSER PLATE........... 1
70 i 02 SS-7110710-SP . o iSCREW11/64-401=7 3
71002 213-52901 BACKWARD.EEED_LINK EULCRUM.. 1
72002 WP-0612056-SD WASHER 6.1X18.5%2 1
73502 WS-0610002-KP SPRING WASHER s 1
74 02.....55:6153012-TP SCREW. 156428, z b 1
.75 02...:213-52802 CHANGE BASE. 1
76 02...:D2461-481-C00 CONNECTING PIN 1
77 02, B2507:372:000 CAM BOLL. O 1
78 02....: RE-0400000-K0 E-RING 4 1
A9 02 8S-6000010-85P . SCREW9/64-401=9 : g 2
.50 02....88:1120710:8P SCREW,3/16:28.1.=7 - a [
101-20004 SPRING SUSPENSION. LTI 3 P
137:89201 TENSION SPRING. e 1
112:72614, EEER.SPRING.HOOK i
WP-0502616-5D WASHER 1
il 111-00500 REVERSE.FEED.LEVER STOPPER 1
92 88:7112420-5P. SCREW11/64-40 1224 1
213-49303 FEED DOG (2.5X7.2) 1
- B1611:065:000 SCREW, 2
. A35:6110520-TF LSCBEW11/64-40 L=4.5 1
101-22000 CONNECTING PIN 1

01..FOR LU-1508 / 02...FOR LU-1508H / 03..OPTIONAL PARTS /



alLBRCE s coweonenrs

notef Parts No. : . DESCRIPTIO

L BI02EAA1HODA, ...t GONNECTING ARM 1
S55-6121210-TP SCREW3/16-28 | =12 . e e V. N
WPOGR0BTB-EDY ...t WASHERRSX13IX0.B. 1
' NS-6150310-SP NUT 15/64.28 iy
22814809 . ... ... . 1FELT. 1

01..FOR LU-1508 / 02...FOR JAPAN / 03...EXCEPT JAPAN / 01...FOR LU-1508 / 02..FOR LU-1508H / 01...FOR LU-1508H / 01...OPTIONAL PARTS / 02..OPTIONAL
PARTS(FOR THICK THREAD) / 01...FOR LU-1508 / 02...FOR LU-1508H / 03...OPTIONAL PARTS / 01...FOR LU-1508H(THICK THREAD) / 02...OPTIONAL PARTS /
03...SELECTIVE PARTS / 01..FOR LU-1508 / 02...FOR LU-1508H / 03...OPTIONAL PARTS /



. u K l LU-1508/LU-1508H
6.HOOK SHAFT & LOWER SHAFT COMPONENTS




ﬂ.. u K. LU-1508/LU-1508H

B8.HOOK SHAFT & LOWER SHAFT COMPONENTS

DESCRIPTION

" B1820.563.000 BOBBIN CASE OPENING LEVER LINK

L. CRANK SCREW STUD.

OIL WICK

NS-6110420-5P, NUT.11/64-40
| B1822-563-000 BOBBIN CASE OPENING LEVER GRAN =
.B1823051-000 . .. OPENINGLEVER CRANKPIN
.88-7111810-5P SCREW. 11164401218
AL T -1 £0Q-2020000-00 QL WICK
10 . B1824-563-000 BOBBIN CASE OPENING LEVER
e WP-0371016-8D WASHER. 3.7X8X1
12 $5-6090810-SP SCREW 9/54-40 .= 7.5
13 03 101-11102 THRUST WASHER 1.3
9. 21378500 HOOK SHAET UPPER METAL
15 - 213-34701 HOOK SHAFT LOWER META).
18 101-09908 SADDLE INSTALLING BLOCK. UPPER
17 101-12407 SADDLE INSTALLING BLOGK, LOWER

SCREW15/64-28 | =30
WASHER. 8.5X18X1.6.

SCREW.MA L=25

.. OIL ADJUSTING SCREW. .
NUT 11/64-40

,‘vmﬁsmuﬁmp&m

LOWER SHAET.

L HOOK DRIVING SHAFT FRONT METAL.

QIL WICK

SCREW 15/64-28 L=10.5

BUSHING.ASM.. INTERMERIATE.

HOOK ASM.. FOR EXTREME THICK T

B1840-051-00A VERTICAL FEED CAM

$5-8151150-TP SCREW 15/64-281=10.5

$5-8150510-TP SCREW 15/64-2B1=4.7

{

B1817-051-000 HOOK DRIVING SHAFT GEAR. SMALL

LSCREW1/4-401.= 6.1

SCREW1/4-40L= 4.5

SHAFT GEAR. LARGE

SCREW. 1/4-40 1.=8

 SCREW11/64-40 1.4

: THRUST WASHER. A

BLISHING THRUST 1.1

THRUSTWASHER. B

101- 1100_3 THRUSTWASHER 1.2 oo
101-11201 THRUST WASHER._F
_..101-12506 THRUST WASHER 1.6
47 .03 .101-12605 THRUST WASHER 1.7
48 . 03  101-12704 THRUST WASHER 1.8

01...FOR LU-1508H(THICK THREAD) / 02...OPTIONAL PARTS / 03..SELECTIVE PARTS /




. u K. LU-1508/LU-1508H
7.THREAD TENSION COMPONENTS




d"K' LU-1508/ U-1508H

|
note

7.THREAD TENSION COMPONENTS
Parts No.

. TENSIONCONTROLLERBASE .o oo
3 B3123-051-000 TAKE-LP SPRING STUD.
4 B3124.051-000 TENSION STUD__
5 B3126-051-000 TENSION DISG.
o B3127-051-000 TENSION RELEASE PIN, SHORT
7 B3128-520.000 .. TENSION SPRING. .
8 B3132-051-000. TENSION.DISC HOLDER,
.9 ...B¥34081:000 . :TENSIONRELEASE LEVER
10 B3137-051-0A0 TAKE-UP SPRING GUIDE DISC; ASM
11 B3122.053-000 TENSION RELEASE BAR
12 B3129-053-000 TENSION SPRING
13 B3125-012.000 THREAD TENSION NUT
14 PS-0200122-K0 SPRING. PIN.2.0X12
15 sDo470z81SP ... HINGE SCREWD=47 H=2 8
18 $5-4080610-5P . SCREW 1/8-44 1 =6.4.
17 101909% THRED TENSION.STUD NUT.
18, ASSTUON0TR . |SCREWAMVGAM0L=RS5 . e
19 SS-2090710-TP SCREW 9/64-40 L=7.2




8.LOWER THREAD WINDER MECHANISM COMPONENTS

LU-1508/LU-1508H

18] 4




LU-1508/LU-1508H
8.LOWER THREAD WIN

]

DER MECHANISM COMPONENTS

2 225-37658 -+ BOBBIN. EITTING BASIS COMPL., ol
< 213-57959 BORIN SHAET COMPL, 1
4 : 225-38151 BOBBIN.CAM.SHAFT. GOMPL. (1
5 : 236-36202 BOBBIN.LEVER 1
ADJUSTING PLATE P PO
VERTICAL.BOLLER WASHER 12)
A3216-001-00A RUBBER RING
B3205-210-000 CUSHION
B1148:555:-000. SPRING
RG-0560711-KP RETAINING RING
RE-D500000-K0 E-RING
RO:0922702:00, RLBBER.RING
§5-7091410-SP SCREW 9/64-40 L =13.5
S8:6080520-8P. SCREW 9/64:40 L= 5.0
14512803 BOBBINADJLSTING PLATE
§5-6110810-TP SCREW 11/64-40 =8 -
107-04807 BOBBIN FRICTION WHEEL........ 1
SM-A0R0R02:TE. SCREW.ME.L=6 I
105-02300 e THREARLGUTTER. ..o v 1
$8:6000620-8P .o LSCREWS/64-40 |.=6 2
213:-557R5 LOWER THREAD GUIDE. ASM 1
213-55706 FITTING BASE A
D3162-565-B00.... ..o oo . THREAD GUIDE ),
NS-6110310-SP. NUT.11/64-40 1
D3168-555-HOB. TENSION. SPRING.NO,1 ay..
B3214:047-000 BOBAIN WINDER TENSION.DISC, 21
213:78708 THBEAD.TENSION.POST. m
110-72402 THREAD TENSION NUT I
SM-6040800-3P. SCREW. i
225-387086 P INIC, o omatt o R 1




9.KNEE LIFTING COMPONENTS

LU-1508/LU-1508H

=« HLBECE




LU-1508/LU-1508H

21343207

9.KNEE LIFTING COMPONENTS

“KNE|

213-43801

SM-6061202-TP. SCREWMRL=12. o o sossessomsesn e s s e o i
213-47555 KNEE LIETER SHAFT A ASM
213-42506 KNEE LIFTER SHAFT A
21342605 KNEE LIETER SHAFT PIN
_213-43702 KNEE LIFTER SHAFT A SPRING

KNEE LIFTER SPRING RACK.

SM-6051602-TP SCREW MAX0.8 =18
121342704 KNEE | IFTER SHAFT.B.
RE-0800000-KO E-SHAPED SNAP RING (BMM)
213-43009 KNEELIETERLEVERB.
SM-6051602-TP . SCREWMSX081=16 . ..
: 213-42803 KNEE LIETER |LEVER A
ISMBOS1602-TP i SCREW.MSX0.8L=16
SM-8052502-TP. SCREW M5X0.81.=25
NM-6050001-8D__________ . NUTMSX08
213-42902 KNEE.LIETER LINK
.. 8D-0700451-TP HINGE SCREW D=7 H=4.5..
213-43405 i KNEE LIFTER CONNECTING PLATE
SD-0700451-TF HINGE SCREW.D=1.H=4.5
213-43355 KNEE LIFTER LEVER ASM.
SCREW MG L=25:
KNEE LIETER JQINT.ASM.

PRESSER SPRING

SCGREW 9/64-40 .= 4.6

22863203

KNEE LIETERJQINT

229-32453 BRACKET. ASM

229-32404 BRACKET.

229-34707 SCREW.

213-43157 KNEE PRESS PLATE ASM
L SM:9061203-5E SCREW M6 L=12

213-43108 KNEEPRESSLEVER. . ...
229-34509 KNEE.PAD PLATE COVER
229-34400 KNEE PAD PLATE BUBBER

KNEE PAD PLATE

KNEE PAD PLATE SUPPORT




.} ' LU-1508/LU-1508H
' 10.BELT COVER & OIL RESERVOIR COMPONENTS




._. ux. LU-1508/LU-1508H
10.BELT COVER & OIL RESERVOIR COMPONENTS

ESCRIPTION

I RESERVOIR:

JBELT COVER C ASM. (FORJEY. oo

: BELT COVER CLJE)

i~

{WOOD SCREW D=4 81=25

OlL MANAGEMENT

WASHER

Ol SEAL e A =

... SCREW M3X0.51=14

NUT. M3

¢
'
;

|7 N NN NS IS N

Ol REMOVING SETSCREW_ PACKING o B

WASHER M3 B s
WOOD SCREW D=2.41=16 ‘e
Qi REGEIVING COVER,

DILDRIP EELT _ R

.. B8210:012-000
213-51150

-2 CUSHION SET NAIL -

BELYT.COVER ASM. (RIGHT)

4 0 B 14 S
213-51002

. BELT. COVER (RIGHT) _— >
BELT COVER AUXILIARY. PLATE ... e

BELT. COVER(LEET) . R

;.213:51200

.. BELT.COVER SUPPORT A S ... ST ; s
... BCREW15/64-28 1.=30 P

SCREW15/64-28 L.=14

LISCREW 11/64-401L=78 .. e

SCREW 11/64401=6.5




. u K l LU-1508/LU-1508H
11.LUBRICATION COMPONENTS




d u Kl ::J.:lfgg’llé‘:‘;lsggtoMPDNENTS

213-45808 FELTE -t )
213-45905 FAGE. ONCE THROLIGH.FELT. IETRAN o )
213-46002 2 Ly S NSO (- Y DS R o) 1
B1412:051:000 EELT. 1
B3517-009-000 OIL.FELT REAR e SR
PS-0500202-KP SPRING PIN 5X20 s
B1140-051-000 TAKE-IP OlL. SPLASHER 1
213-47208 g e TAKE-IP_LLIBRICATION FELY. el
58:3090610-5P ... L SCREW.9/64-40 1.=6, 1

02 :213.46358 FELT.SUPPORT.ASM 1
21346300 EELT. FENRBNRS, o ) 1
21346408 (FELT n
213-46507 EEED.CHANGE FELT N
EA-9500B00-00 CLIP.GV-708 (21,
$5-6110480-SP SCREW 11/64-40 1.=4.3 1.1

01| B1412-051-000 EELT, 1

.01, €Q-2020000-00 QIL WICK O Q.21...
01 | 213-47307 GREASE RETAINING y : R A S Y s 1

01...FOR LU-1508H / 02...FOR LU-1508 /



n.ll]l(l

LU-1508/LU-1508H
12.ACCESSORIES PARTS COMPONENTS

=
=



d u KI LU-1508/LU-1508H
12 ACCESSORIES PARTS COMPONENTS

SCRIPTIO
SSORY.B

2 g e 290330 SCREW DRIVER.LARGE 1

! 110-75801 RUBBER.SPACER, 2

B8210-012-000 CUSHION SET NAIL B

B9113:012-000, WRENGH.(8X10, 1
6 MDF-RX2700C0 NEW DEFRIX OlL NQ.2(700GC) el

7 B9121-012-0A0 QILER.AS 1

8 02 MC-0190R16:02 . NEEDLE 190 0-2 i 1
i LBONTEE3:000 o SBOBBIN. s s s A

10 MG-3720016-02 NEEDLE. SY3355 #160-2 1

11 B8213-125-AA0 HINGE ASM 2
10529808 i CGOMER e pai

L BE209:012:000 o RUBBER CUSHION LA

B8206-012-000 FELT CUSHION 4

ul..EXCEPT JAPAN / 02...FOR LU-1508H

-



13. THREAD STAND COMPONENTS

LU-1508/LU-1508H

18] 4




e lBBBCE e oponens

N ote | DESCRIPTION
L 522931100 .SPOQL RETAINER
3 229-31000 - SPOOL PIN
Al 229-30903 SPOOL REST CUSHION
R 229-30804 SPOQL.REST.
B SM-6061610-5C SCREW M6 L=16
1 30705, .. . THREAD GUIDE ARM_JOINT
8 229-31406 SPOQOIL REST ROD.RUBBER CAP
A 1229-30507 . v SPOOL REST ARM
SPOOIL REST ROD. LUPPER
SPQOL REST ROD.JOINT
SCREW.M5.1=14
NUT M5 .
SPOOL REST.ROD. LOWER
229:31208 THREAD GUIDE
L8 WS.0510002-KN . SPRING WASHER
17, NM-6050001-SE - NUT.MS
W38 NMB160511-SE . NUT M16X1.5
19  WP-1702600-S0 | WASHER17X30X2.6




14.AUTOMATIC BACK COMPONENTS (FOR LU-1508 OPTIONAL PARTS)

LU-1508/LU-1508H

oILEK]




d“K. LU-1508/ U-1508H

14. AUTOMATIC BACK COMPONENTS (FOR LU-1508 OPTIONAL PARTS)

Parts No DESCRIPTION

1213-48958

2 PA-3201502-00 JIG.CYLINDER
3 SM-6061602-TP. SCREW M6 L=16 = ==
4 WP-0641601-SD . WASHER M6
5 CYLINDER CONNECTING SCREW
NUT.M6 .
FITTING BASE
LSCREW15/64-28 L=12
| BACKWARD FEED.|INK,
12 : PX-0151010-00 rvons MILIF] — .
i o : SD-0800402-TP HINGE SCREW D= BH= 4 5
; NS-6150430-8P. NUT.15/64-28
(22656102 ... BEVERSE FEED LINK. (1)
58-7120760.5P . SCREW3M6-28 1= 7.0
226:56003 . SPRING.SUSPENSION
. 8S4120615-85P ... ... SCREW3/16-281=6
135-15606 SPRING
10120004 SPRING SLISPENSION. i
111-00500 i REVERSE_FEED_ LEVER STOPPER
$8-7111810-SP SCREW 11/64-40:1.=18
213-48859 TOUCH BUCK SIITCH ASM,
213-48800 SWITCH FITTING PLATE ..
D1680-141-EAD TOUCH BUCK SWITCH ASM
MAT-81126T00 2-PQLE PLUG COVER
.. HK-0346400-08 PIN.CONTACT.

HOUSING. 14P.
LABLE BAND:
§8-7110840-SP SCREW 11/64-40 1L =7 8
L231:08584 ...t IR GOMPONENTS, ASM.
SM-4061001:88B..................SCREW M6 1.=10
GAK-29007000. .. FILTER REGULATOR
ELBOW.
ELBOW B
NIPPLE
SPEED CONTRQLLER
GAK-A1401000 ... SOLENOIDVALVE MOUNTINGPLATE. ... .
GAK-A17040A0 SOLENOID VALVE ASM,
GHP-03511000 LPLUG.AB
BT-0600401-ER . TUBE
BT-0600401-EB . TUBE,
GAK-A17050A0 CORD ASM. -
CABLECLIP
" SCREW M3XE
B SMAD32501:8B I SCREWMA3X051=250
AT - 213-49105 CYLINDER PACKING
a8 WP-0501016-SD WASHERSX10.5X1




. u K l LU-1508/LU-1508H
15.0PTIONAL PARTS (ADDITIONAL SPRING FOR PRESSER BAR)COMPONE

T

0

(i

'v!v

I

i

it

TS

it

i

(1

-
{




LU-1508/L U-1508H
15.0PTIONAL PARTS (ADDITIONAL SPRING FOR PRESSER BARICOMPONENTS

DESCRIPTION

—+GUIDE SHAFT
ADJUST SPRING B




. u K ' LU-1508/LU-1508H
16.SUSPENSION SQUARE (OPTION) COMPONENTS




W | B K. LU-1508/LU-1508H

16.SUSPENSION SQUARE (OPTION) COMPONENTS
N note Parts No

RIPTIO

WP-0621016-8D .

e AASHER 6.2X13X1.__
WS-0610002-KN

SPRING WASHER 6,1X%12,2%1.5
......... SCREW 15/64-28 1.=16




e BEBHCE

LU-1508/LU-1508H
17.0PTIONAL PARTS COMPONENTS (1)

I'tem

VWal king foot

ltem

Presser

foot

w 4

2 R

K

B R

| Commonly used
for every size of
presser (oot |

L444288) w
Ref . No. Part No. Si ze( mm) Ref . No. Part No.
1 B1478-245-000 4 4mm{5/32) 12 B1530-245- 0AC
4.8mm( 3/186) 13 B1530-245- 0AD
6. 4mm( 1/ 4) 14 B1530-245- QAF
7.9mm(5/16) 15 B1530-245- 0AH
9. Smm( 3/ 8) 16 B1530- 245- 0AK
=
a I
For piping i
2 o 3 2
RAE 7R
Size( mm) Ref . No. Part No. Si ze( mm) Ref  No. Part No.
4.4mm(5/32) 2 B1478-245-000 4. 4mm( 5/ 32) 17 B1531-245-0AC
4. 8mm(3/16) 3 B1479-245-00D 4.8mm(3/16) 18 B1531-245-0AD
6. 4mm{ 1/ 4) 4 B1479-245-00F 6.4mm( 1/ 4) 19 B1531-245- 0AF
7.9mm{ 5/ 186) 5 B1479-245-00H 7.9mm(5/186) 20 B1531-245- 0AH
9. 5mm(3/8) 9. Smm( 3/ 8)
Size( mm) Ref . No Part No. Size( mm) Ref . No. Part No.
4. 4mm{ 5/32) 6 B1474-245-00C 4.4mm(5/32) 21 B1527-245-0AC
4.8mm({3/16) 7 B1474-245-00D 4.8mm(3/186) 22 B1527-245- 0AD
6.4mm( 1/ 4) 8 B1474-245-00F 6. 4mm( 1/ 4) 23 B1527-245- 0AF
7.9mm(5/16) 9 B1474-245-00K 7.9mm(5/186) 24 B1527-245-0AH
9. 5mm( 3/8) 10 B1474-245-00K 9. 5mm{ 3/ 8) 25 01527-245-0AK
(\Mthteeih) th leeth)
(&g f1&)
i
G
e
&
Ref . No. Part No. Ref . No. Part No.
11 103- 38309 26 B1525-563- SA0




._l u K. LU-1508/LU-1508H

17.0PTIONAL PARTS COMPONENTS (1)

Parts No

DESCRIPTION

B1478.245.000 NNER PRESSER

CENTER PRESSER FOOT16 oo
BACK CUT INNER PRESSER 1/4

B1479-245-00F
; B1479:245:00H. oo

,,,,,, e BISTE2400C

| B1474-245.00D

1 B1474-245-00F

| B1474-245.00H INNER. PRESSER SHB - coooimon s v s s S

. B1474-24500K ' CENTER PRESSER FOQT.3B

103-38309 JPPER.EEED.EQOT.

B1530-245-0AC QUTER.PRESSER ASM. 532

B1530-245-0AD OUTER PRESSER FOOT ASM..3/18,

B1530-245-0AF. QUTER PRESSER FOOT 1/4 ASM,

B1530-245-0AH OUTER PRESSER FQOT ASM. (5/16)

B1530-2450AK ... :OUTER PRESSER EOQT ASM. (3/8)

B1531-245-0AC OUTER PRESSER FOQT ASM..(5(32)

. B1531-245-0AD QUTER PRESSER FOOT ASM, BB ...

B1531-245-0AF OUTER PRESSER ASM.. 1/4

. B1531:245:0AH FEEDING.ERAME.5(16.45M

B1527-245-0AC .. OUTER PRESSER FOOT ASM, 5/32

B1527-245-0AD EEEDING FRAME 3/16 ASM,

- BIS2T-2450AF . -QUTER PRESSER ASM.. /4

B1527-245-0AH .. ... . QUTER PRESSER FOQT ASM. 5/18

B1527-245-0AK QUTER PRESSER FQOT ASM.3/8,

B1525-563-SA0 ... PRESSER FOOT ASM.

o ith b N

{
i




« ALHIKH

LU-1508/LU-1508H
18.0PTIONAL PARTS COMPONENTS (2)

Item Wal king fool Presser fool Item Throat plate Feed dog N
o & AR w A it | I
fEuIm
W th teelh) £ 8.5
{EHa) FOR PI PI NG e
ng|
o~
=
F-740AR
e FOR BI NDI NG
Ref . No. 1 7 Rel . No.
Part No. MAQ- 09307000 MAQ- 093080A0 Part No. |[B1109-562-A00[/B1613-562-A00
F- JHA
FOR Bl NDI NG
( AxBvEE Tmm)
\ fi:r { MAX: Stitch
lenglh 7mm)
-~ %
Ref . No. 2 Ref . No 13 15
Part No. MAN- 10452000 Part No B1109-563-C00|B1613-563-C00
[W1lh teeth) (With teeth)
| #81&) | &3 Item Feed driving eccentric
« @ A LFEYHA
b2
v e
o 3
A
Ref . No. 3 @/
Part No. B1476-245-00A © «©
= o
Ref . No. 16 117
,‘,.“’ Part No. B1840-051-000 213-78104
A D
Ref . No.
Part No.
Ref .  No.
| Part No. 103-26304
9
=
o
Ref . No. 6 11
Parl No. B1470-245-000 B1524-245-0A0



LU-1508/LU-1508H

18.0PTIONAL PARTS COMPONENTS (2)

DESCRIPTION

- MAN-10452000 UPPER FEED FOOT.

3 B1476-245-00A INNER PRESSER

4 103-25306 WALKING FOOT.

5 103-26205 UPPER FEED FQQT.

[} B1470-245-000 WALKING FOOT.

S .. MAQ-09308B0A0 PRESSER FOOT ASM.,

[ B1529-245-0AA QUTER PRESSER FOQOT ASM,. RIGHT.
i 103-25157 .+ PRESSER FOOT ASM. L o

10 103-26304 PRESSER FOOT

11 B1524-245-0A0 PRESSER FQOT ASM,

12 B1109:562:A00. ... . THROAT PLATE (WIDE)

13 B1109-563-C00 THROAT PLATE.

14 B1613-562-A00 EEED.(WIDE)Y

15 B81613-563-C00 FEEDDOGC

16 B1840-051-000 FEED DRIVING ECCENTRIC

17 213-78104 FEED DRIVING ECCENTRIC ...




